
 

  

2023 
William H Bingham, Jr. PE, BCEE 

American Engineering Consultants, Inc. 

Technical Analysis of Options for 
Wastewater Treatment System 
Fairfield Joint Water and Sewer System 

DRAFT



 

Fairfield Joint Water & Sewer System 
Technical Analysis of Options for 

Wastewater Treatment System 

 

 

 

 

 

 

 

 

 

 

 

 May 2023  

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

PREPARED BY: 

 

AMERICAN ENGINEERING CONSULTANTS, INC. 

1300 12TH STREET -SUITE A 

P.O.  BOX 2299 

CAYCE, SC 29171 

PH.: (803)-791-1400 FAX: (803)-791-8110

DRAFT



 

Page | i  

Table of Contents 

Executive Summary ......................................................................................................................... 1 
[...]
employed or additives are used, as discussed above.  Fortunately, the corrosion of the gases in a forcemain 

is limited to areas in the pipeline where the pipe is not full of wastewater.  In a forcemain, the areas that 

are not full of wastewater are generally found only at the high points in a pipeline or in a long downhill 

section of the pipe where the forcemain is effectively a gravity sewer line with no manholes. 

The diameter and the wall thickness of the pipes in the force main system are determined by the minimum 

flow rate of the wastewater, the operating pressure, and also by the trench conditions. Force main pipes 

are commonly made from ductile iron, PVC, and polyethylene.  Ductile iron has a high strength and can 

handle high flow capacity but is highly corrosive.  While PVC and polyethylene are not corrosive but have 

thicker pipe walls to achieve the strength required.  PVC is more rigid and stiffer than high-density 

polyethylene (HDPE).  As a result, HDPE pipe walls are much thicker than PVC pipe walls which makes it 

more expensive.  When ductile-iron piping is used in wastewater applications, it is necessary to consider 

corrosion protection of the interior of the pipe.  In most circumstances, the ductile-iron pipe 

manufacturers recommend coating the inside of the piping with a “Protecto 401” coating which is a very 

expensive ceramic epoxy coating that helps to prevent corrosion of iron in wastewater.  As a result, PVC 

is used quite often because it is generally less expensive than ductile iron and performs without fear of 

corrosion of the pipe. 

Advantages:  Lower Capital Costs, moves wastewater up a slope, repairs are much easier with minimal 

excavation, limits inflow and infiltration into the wastewater system to points upstream from the pumping 

stations, forcemain connections can be made at any point along the line 

Disadvantages:  Requires construction of a pumping station, odors and corrosion must be addressed, 

gravity sewer may only be connected to forcemains by installing a pump station. 

The use of pump stations and forcemains to connect to either Big Cedar Creek or the Broad River is 

dictated by the tremendous cost of the installation of gravity sewer lines to serve either location.  

DRAFT



 

Page | 43  

Regardless of the discharge location, in order to provide wastewater treatment for the County, the use of 

gravity sewer, pump stations, and force mains will be required, and septicity may occur.  The difference 

between the Big Cedar Creek location and the Broad River discharge initially is the construction of about 

14 miles of PVC forcemain to reach the Broad River compared to about 1 mile of PVC forcemain 

construction to connect to Big Cedar Creek.  If the plant is located at Big Cedar Creek, the wastewater 

system will still be comprised of pump stations and force mains to serve the areas.  However, even if 

septicity is an issue, it can be addressed through the addition of calcium hydroxide to keep the pH above 

8.0 regardless of whether it is a gravity sewer system, a forcemain system, or a combination of both. 

6.0 Wastewater Treatment Process Options 

6.1 General Discussion 

The use of biological nutrient removal is going to be the most cost-effective way to treat the waste from 

a municipal utility that contains between 25% and 50% industrial waste.  Without biological nutrient 

removal, the only option would be to chemically treat the waste to remove the nutrients.  Chemical 

augmentation for the removal of nitrates and phosphorus is an expensive endeavor.  In addition to the 

cost of the chemicals to treat the wastewater, it would create over double the amount of waste sludge 

and its corresponding disposal costs than the biological alternative.  To achieve biological nutrient removal 

(BNR) as described previously, it will require multiple reactors in the treatment plant that are anaerobic, 

anoxic, and aerobic.  This is referred to as A2O process.  The process dictates requirements for flows into, 

out of, and between the various reactors.  Therefore, regardless of the discharge location, the activated 

sludge biological process will be the same A2O process with different design configurations. 

The two design options considered for this analysis have been a Carousel or Oxidation Ditch advanced 

secondary treatment design and a Membrane Biological Reactor tertiary treatment design.  Tertiary 

treatment adds filtration to the advanced secondary stage of treatment and provides a physical barrier to 

prevent suspended solids from passing into the effluent.  Since the filters require energy to push the water 

through them and the filters require maintenance and replacement, tertiary treatment of wastewater 

costs more to construct and operate than advanced secondary treatment.  Therefore, there is no reason 

to use tertiary treatment if advanced secondary treatment suffices.  Given the discharge limits provided 

in the WLA for the Broad River, the BNR design is more than capable of meeting the criteria and would be 

the recommended solution for that discharge location.  In contrast, while the BNR is capable of meeting 

the limits specified, the strict limits specified for the Big Cedar Creek leave no cushion for operation and 

suggest that an MBR should be used at that location. 

6.2 A2O -Carousel -Biological Nutrient Removal (BNR) Treatment System 

The oxidation ditch or carousel configuration is a modified, extended air, activated sludge biological 

treatment system that uses long solids retention times to remove biodegradable organics from the 

wastewater including ammonia.  They are often referred to as racetrack type reactors because the 

wastewater travels around and around the basin.  Surface aerators are used on either end of the basin to 

circulate the mixed liquor.  The aerator performs two tasks critical to activated sludge waste treatment, 

imparting oxygen to the wastewater and keeping the biomass suspended by mixing.   

DRAFT



 

Page | 44  

The ingenuity of this design is in the geometry of the basin and its simplicity to operate.  The aerator 

sharply increases the dissolved oxygen (DO) in the wastewater and the mixing energy imparted by the 

aerator keeps the solids in suspension until it travels around the track and gets back to the aerator for 

another trip.  To achieve the denitrification of the wastewater from the aerobic reactor, the wastewater 

must move to an anoxic basin.  In the absence of oxygen, the biomass will consume the oxygen from the 

nitrates in the waste and leave the nitrogen to off-gas harmlessly into the atmosphere.   

DRAFT



 

Page | 45  

In the carousel basin, the tank is configured so that as the 

wastewater moves around the tank, a portion of the 

wastewater is allowed to enter the anoxic basin and push 

the wastewater in the anoxic basin out of the other side of 

the basin.  In effect, the energy used to move the water 

around the ditch is used to provide the energy to move the 

wastewater to and from the anoxic reactor with no recycle 

pumping involved.  The only equipment in carousel basins 

are the aerators and mixers which are all easily accessible 

from the top of the tank.  This BNR system is more energy 

efficient than the MBR because the speed of the aerators 

can be adjusted to provide the correct amount of oxygen 

without over-oxygenating the wastewater and wasting 

energy without sacrificing mixing energy.  This makes the 

BNR more energy efficient when operating in an under-

loaded or lower than design capacity condition.  The same 

is not possible in an MBR plant. 

The anoxic and anaerobic basins have submersible mixers 

that are similar to submersible pumps.  They are easily installed and removable from the top of the basin.  

These mixers are fundamentally a submersible motor coupled with a small impeller that will keep the 

basin “stirred” or mixed to keep the solid suspended since there is no aeration in these basins to achieve 

that task. 

DRAFT



 

Page | 46  

The system is fully automated and operated without operator attendance or any other personnel.  

Generally surface aerators are preferred over diffused air systems because of their operational reliability 

with no clogging or ragging and relatively low level of investment.  Surface aerators have only a few basic 

parts, a motor, a gear box, and an impeller that is fabricated from miscellaneous metals.  Repair of the 

aerator equipment is simple and can be sourced locally from a welding shop, machine shop, or motor 

repair shop.  All maintenance is from a clean concrete deck above the tank. 

As a part of the activated sludge process, once the waste has been treated, it is necessary to separate the 

biomass from the liquid.  This function is achieved in the BNR system through the use of a settling tank 

also known as a clarifier or sometimes “final clarifier”.  The MBR replaces the clarifiers with membrane 

filters to separate the solids from the liquid.  A clarifier is a simple structure that uses the effects of gravity 

to separate the biosolids from the treated wastewater liquids.  When the activated sludge mixed liquor 

of the aeration basin is placed into a container and allowed to sit, the solids will settle to the bottoms and 

clear water will be at the top of the container.  Similar to that container, the flow in the clarifier is very 

slow and it is designed to encourage the gravity settlement of the solids. 

Clarifiers can be circular, or rectangular, but circular designs use less equipment, are easier to repair, and 

are more popular.  The circular clarifier contains a surface collector arm to catch scum and other floatables 

and a bottom scraper arm that helps collect the sludge that has settled to the bottom of the tank.  These 

arms are attached to a center pier structure and are propelled by a small motor with a gear box using very 

little energy.  The mechanism moves very slowly, at speeds of less than 1 revolution per minute.  All of 

the clarifier internal mechanisms are made of fabricated metals.  Clarifier equipment is also fully 

automated without operator attendance.  Clarifiers are very reliable, and repairs can be locally sourced 

from a welding shop, machine shop, or motor repair shop.   

As the solids are settled to the bottom of the clarifier tank, they are recirculated back to the anaerobic 

basin at the influent of the biological process to continue to oxidize organic matter and reproduce using 

a Return Activated Sludge (RAS) pump.  Waste activated sludge would be processed similarly regardless 

of the use of the BNR or the MBR. 

Unlike the MBR filters, the Carousel BNR design does not require the wastewater to be pumped to travel 

through the process to the effluent.  All the wastewater flow through the plant is achieved using gravity 

in a “flow-through” design.  This means that if the wastewater comes into the plant, it will flow through 

DRAFT



 

Page | 47  

the plant treated even if there are failures in the equipment.  The flow-through design allows up to 2.5 

times the average daily design flow for an extended period without the use of equalization tanks or 

pumping equipment.  For the 2 MGD plant, it will easily pass a 5 MGD influent flow without creating a 

potential for sanitary sewer overflows (SSOs).  Clear effluent from the clarifiers moves to the disinfection 

facility and post aeration before discharge which is identical regardless of the biological treatment system 

employed.   

This Carousel BNR is a state of the art, advanced secondary wastewater treatment plant that has been 

under development for forty years and produces effluent quality that is suitable for discharge to most 

streams and rivers without tertiary filters being installed.  It should be noted that the Carousel BNR design 

does not preclude the addition of effluent membrane filters in the future in the event that reuse quality 

water is desired.  Supervisory Control and Data Acquisition (SCADA) systems allow operators to monitor 

and control any portion of the system, if desired, from a remote location.  The system will alert operators 

when something is out of typical ranges of operation.  Operators, if desired, can use a smartphone or an 

iPad to view the system and change operating parameters.  The carousel process is easily operated, 

requiring minor operator attention and low maintenance costs compared to other treatment 

technologies.  There is always a tradeoff between land use and equipment costs.  The BNR process uses 

much less equipment and is much simpler to operate than the MBR system.  The tradeoff to using less 

equipment is that the process takes up a little more land area and uses more concrete and steel that will 

DRAFT



 

Page | 48  

provide many more years of service as opposed to equipment that will need to be replaced much more 

often.  The Carousel BNR system is capable of meeting effluent limits with BOD < 5 mg/L, NH3-N <0.5 

mg/L, Total Phosphorus <0.3 mg/L, and Total Nitrogen <5 mg/L which is sufficient to meet the discharge 

limitations specified in the WLA for the Broad River easily.  The lower energy costs and ease of operation 

coupled with the flow-through design make the BNR the obvious choice for the discharge at the Broad 

River. 

All the other components of the proposed BNR wastewater system for screening, disinfection, and sludge 

handling are the same as would be included in an MBR system. 

6.3 Membrane Biological Reactor MBR Treatment System 

The main difference between the membrane biological reactor (MBR) and Carousel BNR plant is that the 

MBR is a tertiary treatment process as opposed to an advanced secondary removal process.  Tertiary 

means that it includes filtration after the biological secondary treatment of the wastewater.  The 

previously described Carousel BNR plant could become a tertiary treatment plant if filters were added 

after the basin before disinfection and discharge.  The purpose for the filter is to remove more solids than 

settling might allow, providing a physical barrier so that solids cannot pass through to the effluent.  

Tertiary treatment is required if reuse quality water is desired or when the discharge limits are low.  The 

use of membrane filtration is a very equipment intensive process and allows the construction of a 

wastewater plant in a smaller footprint than would otherwise be possible using the BNR design. 

In an MBR process, the biological reactor (bioreactor) uses the same biology as the BNR plant in the 

Carousel basin, but in a different geometric configuration.  In lieu of a racetrack design, the MBR uses a 

series of tanks for the anaerobic, anoxic, and aerobic reactors.  The recycle flows required between the 

tanks are all achieved by pumping systems moving wastewater from one tank to another.  In addition, the 

aeration basin uses diffused aeration.  A diffused aeration system requires a system of aeration pipes to 

be installed at the bottom of the aeration tank with piping to a blower system.  The blowers pressurize 

the air so that it can be pushed to the bottom of the aeration tank and released in the diffusers.  There is 

an array of diffusers across the entire bottom of the tank to distribute the air equally.  For wastewater, 

these diffusers typically have an elastomeric membrane over its surface to keep the solids in the tank from 

getting into the air piping and creating clogs. 

Aeration represents one of the most energy intensive operations in municipal wastewater treatment, 

accounting for between 50-90% of a treatment facility’s total energy costs. In a diffused aeration 

application, air is delivered by aeration blowers which are usually positive displacement blowers through 

a diffused aeration system which shears the air into relatively small bubbles. The small bubbles provide 